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Name of Goods

AR

Li-ion Battery XDX 102050 3.7V 1000mAh 3.7Wh
BLES ¥t XDX 102050 3.7V 1000mAh 3.7Wh

Manufacturer of
package

b (oA 4

Dongguan Xiangdaxing New Energy Technology Co., Ltd.
IRSET IS DB B R R PR A =]

Manufacturer of
packaging
container

AIRA LI

Dongguan Shengwangda Packaging Products Co., Ltd
R 58 TI PR 2K 2 i ot A PR ]

Detailed
description of
the package

R UL

Corrugated carton, Size: 335*302*230mm, Carton thickness: 6mm,
Packaging auxiliaries: Blister disc
FLAR AR, RF: 335*302*230mm, 4RAH)ESE: 6mm, ff &bkl RIS

Detailed
description of
the contents

PR TR 5 B

Li-ion Battery, Model: XDX 102050, = A

Basic parameters: 3.7V, 1000mAh, 3.7Wh, Quantity: 448PCS }_‘;\ [
HIESFH, A5 XDX 102050,

HAZH: 3.7V, 1000mAh, 3.7Wh, %(&: 448PCS

Number of
samples

R

3 packages /3 M1 S

\_

Gross weight
per package

BUEMNEE

9.69kg

Total load
JIIESAiNES %)

Ambient
Conditions of MRS 23°C+2°C
sample,preparation HAXHEE: 50%+2%
FE i TRAL B PR 35

125.97kg

Test Standard
AR HE

“Recommendations on the Transport of Dangerous Goods, Model Regulations”
Twenty-third revised edition (ST/SG/AC.10/1/Rev.23 (Vol.ll) 6.1.5.6).

(KT R BB MEVEA) =+ =T (ST/SG/AC.10/1/Rev.23
(Vol 1) 6.1.5.6).

Test Item

KT E

3m Stacking Test
3m HERD IS

Test Result
R

After the 24h stacking test, batteries are not damaged, packages are not damaged,
no leakage, no deformation.

BAAFAELE Z 24h HERG RS Ja, MR W28, GHOR AR RILHHR . R WA

Test Conclusion

oo

After testing, the package has passed the stacking test of “Recommendations on the
Transport of Dangerous Goods, Model Regulations” Twenty-third revised edition
(ST/SG/AC.10/1/Rev.23 (Vol.ll) 6.1.5.6).

2R, ZaFAEE T OO ER TSI ICE META) £ 23 fi (Vol.Il)
6.1.5.6 MU HEFDRL .

Test Start Date
PRRTF 46 H #8

Test Completion
2025.01.07 Date 2025.01.14

A5 AL H 3

Report Number i % 4% 5

:241240330496-48 Page 2 of 4 %5 2713k 4 TH

Report Authentication Web i 15 # i ®1ik: www.nrccsafety.com Tel: 86-755-27322216




)

NRCC R B RE
Photos BEH

Package 3514

Inner content Py354.

6
l

i

S0 60
bl

I

- ¥DX 102050 1000mAh
+ 3.7V 3.7Hh 241225

10 20 30 40 50
10 20 30 40

Report Number % 4%"5 : 241240330496-48 Page 3 of 4 2 374t 4 7T
Report Authentication Web i 15 # i ®1ik: www.nrccsafety.com Tel: 86-755-27322216




=)

HEF i BIR

TSI
Important Notice

1. This report is invalid until signed by the approver and sealed by the NRCC (Shenzhen) Safety
Technology Co., Ltd. (Hereinafter referred to as "the Laboratory").

AARE T H NS GRID ZeRHAR AR (BURMRFR “SLi=" ) 25T
2. This report is invalid with any unauthorized altered, forgery, falsification, or partial replication.

A2 this. B MR, B BHI R
3. This report is only valid to the test conclusion under the precondition that the client submitted real
entrusted materials and samples, and the test conclusion result is not relevant to other materials
sharing the same name or congeners.

AR A I 25 AN AE AT T $R S I ZRFE RIS i L SE OB O A28, Rl 458 S b A4 PR %

HAth IR SR o A I 45 18 JE 5%
4. When significant changes in the manufacturing process, materials, components, or other factors
of the package may change its hazard classification, this battery should be identified again; If
relative regulations or standards update, the conclusions may change, and the batteries should be
identified again.

B E P T2 MR ABRRA BN, el e v R R oA, B it
ATAI A DR T RHE R ARdE R AR AR, ARSI A5 IR Pl e R A AR A, B B T REAT A
5. Objections to the test report must be submitted to the Laboratory within 15 days.

AR A BEA R, TR E 2 HE 156 RS ERE.

6. Should there be any inconsistencies between Chinese and English content in this report, the
Chinese version shall prevail.

ARG PEC N HIA 0, DR AR T
7. Visiting www.nrccsafety.com, or contact us by telephone, email could check report authenticity.

Al i www.nrecsafety.com, SCEIT G, HE A 4R AN
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